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Name of Sample

RS A% /
Type
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Entrustment Company
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Professional Coatings and i’r&n@lt Qual@ty Ins

Test Site for Coatings Industry in Shanghai Measurement and Test Center,China
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

WERE:  W202002002

B OB R & Report Number

ERSE BEDORL 35 7, % 1 M (Total 5 Page No.1)
i RS Ak
=) Barrier 80 WF + Penguard /
Nai:‘laeugf%aﬁﬁp]e EXDI'ESS MIO %{NI[;XZ + Hardtop %y;;
Brand /
Seii Haber 202002002 4025 BiTRR
-l . Rk (EFE) BIRAT
A BB (REH) HRAT
] [=iF =R
Date 0? gﬁpﬂ%eeived 2020 4 02 4 17 H Amzrﬂno%iple 61k
RS IR i
De*st?;‘tilztn of%a%ple SRR
RRMBIFEHE 150 12044-6:2018 EHAEE DIy iR etk RAHMLHOM RS 6
StandmdsanhMethods oy ER=EMRRIRTIEGRL C5-#) /%
R4 H 3

R
Date of Testing W A 24 A % 2020 % 05 M@ {/
i W ] .’_ : Sy

L8

Test Conclusion

ZeR HIE2020 %05 A 11 H

=l Date of Report
F T BB R if‘jék - LHAKFERBX 7 TILAE T A ER9S
Entrutment company :
communication data P(EE ?Cﬁgde # 'ﬁf 0512-88839424
Hetf: WP

“*’fi*"%ﬁtg‘*” 25 B L) 3HR AR P 2R — BUr 2B Ak .

» LLFER @%%%1\ R4

&k ®EME: Barrier 80 WF: 50 um + Penguard Express MIO WF: 90
Rranti umX2 + Hardtop WF: 50 um.

WS R &M BIEAERSEY (3~4)h, H50CHIE20 hREBHA T —
1, BE—IEMHRTEFRIT d, 50°CHE2 d.

itl:’;%’“d by LR "iff;ed by ﬁﬁgwd by W
= g EF:

gglgn% % d }% Slgn jﬁ Sig;-r ‘% %

HR% BRREFAN HR % IAZE HR%: Far i =

Duty: Authorized Approver Duty Office Duty: Test Room
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WmERS: W202002002

el = - |

1‘& gﬁ *ﬁ %:‘ Report Number
TEST REPORT 3 5 71, 5 2 W (Total 5 Page No.2)
IR EILE
Resut Summary
Fe | RRWELH | B4 | HAEX et S o et A B S
Number Item Unit | Technical Requirement Result Tu d%; crent Remark
HAME R B a0
1% 77 e, 100 1
g 58 —iEEZ A .
auFFd| WP | FAkmp |20 20 500G 200 S
%, BRAERIHER
B{H ik 3 8l Id 5
14. 54, 80%C, 20%D/
y
10. 87, 40%C, 20%C/
L | (hgid) 12. 26, 60Y/uC, 40%D/ /
14. 67, 50%C, 50%D/
Y
24 MPa / 10. 14, 80%C, 20%C/ /
D
18. 87, 100%C
16. 11, 10/0%(:
11. 73, 10%A/B, 90%
34 MPa 7 s v
20. 21, 100%C
it % 0(S0) 0(S0) g
1#Eif | % / 0(S0) /
28Il | X £ 0(S0) #
il | & 7 0(S0) /
A % Ri0 Ri0 atk
chikih E| 184S | & / Ri0 /
2 R (1 /
440 h) | o#44E | &% / Ri0 /
MELE | % f Ri0 /
R % 0(S0) 0(S0) atk
182 x / 0(S0) /
2R | % / 0(S0) /
MR | % / 0(S0) /

I Voo “wlli
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

WERS: W202002002

1& gﬁ jﬂ tll:':‘ Report Number
TEST REPORT $£ 5 T, & 3 T (Total 5 Page No.3)
fe RS IC &
Resut Summary
FE | RRMALH | £ | HAER mss (RIE g o
Number Item Unit | Technical Requirement Result J:Jrcljgg:m:::? Remark
H7E % 0(S0) 0(S0) %
183 7% % / 0(S0) /
28RTE | & / 0(S0) /
MMRE | &K 0(S0) /
ﬁ%ﬁ%% mm =1.5 1.5 e
11k 28 4k
B"J%miilﬁa% mm # 1.5 /
|
28K 28 4k
B"J%miilﬁr% mm / g /
i
3tk 2 4k
E‘]%’iﬂﬁ% mm / 1.5 /
I
BB/ E A BRI
2.5 H/SRER  10(5 67~
HD| wea (BB REZE 1450, 3/ | ai
i, BIEfrm O (0
HUE A 3 ST S 5
5. 67, 100%A/B
L#E T \p / 8. 22, 100%C /
(k)| ™ 14, 33, 100%C
14. 34, 1%%A/B, 90%
24 /)
GuFrie) | Mra / 9.07, 40%/B, 60%c|  /
8. 88, 20%A/B, 80%C
3. 15, 100%A/B
3nfE A1 MP / 4. 09, 90%A/B, 10%C /
FrFE) | 8 11. 57, 30%A/B, 70%
C
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

WEHRS: W202002002

ﬁ % ﬁ %: Report Number

TEST REPORT 3t 5 71, % 5 T (Total 5 Page No.5)
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1. MELTAYERRNREEHERLTEL.
2. MELHS]. Hik. MEZLZTH.
3. MERBER.
4, ALK S IR AR A BT
5. IERER BRI ALXT HAE LT
6. ZFEEALRMFE A KA IR HEEH AT,
7. WEPRE SISO R P AR TR AR T B AF A5 .
8, & PHOCF S A RA I E REATMKATEEN .
9, HEXMEFRW WTREUBZHETRENRFIFREE.

A HLA4 i R B e
Mahb: TS REE 345 5 (2 S 3. 021-52817274
IS Bgmis: 200062 W T{H#: cpgi@chinacpgi.com
HLi%: 021-52802555 021-52810552 M hk: www.chinacpgi.com
Statement

1. The report is invalid without our agency’s inspection test special seal or official seal.
2. The report is invalid without the signature of Prepare, Verify and Approve.

3. The report is invalid if altered.

4. Our agency is not responsible for the authenticity of duplicate report.

5. The report is only responsible for the samples offered by the entrustment company.

6. The entrustment company should provide the relative information of the samples and be
responsible for the authenticity of the information.

7. The conclusions of test items are judged by the provided technical requirements in the report.
8. The inspection test item with ¢ is not in the scope of our accredited testing in the report.

9. If there is any objection in the report, please raise to our agency within 15 days from receiving it.

Data of Our Agency
Add: 345 East of Yunling Road Shanghai (Building 2) Post Code: 200062
Tel: 021-52802555 021-52810552 Fax: 021-52817274

E-mail: cpgi@chinacpqi.com Web Add: www.chinacpgi.com
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Report Number

i 3 i AR 25

INSPECTION TEST REPORT

~ Barrier 80 WF + Penguard Express MIO
GREELE WEFX2 + Hardtop WF

Name of Sample

RS /

Type

FA BN Jotun Coatings (Zhangjiagang) Co.,

Ltd.
Entrustment Company
KR . Entrustment
Test Sort

Inspection Center o itut® of#%;ﬁ g
FJ
L ,# £l 1

Test Site for Coatings Industry in Shanghai Measurement and Test Center, China
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

MERS: W202002002

ﬁ % ﬁ %““ Report Number

TEST REPORT 3 6 7, % 1 T (Total 6Page No. 1)
]
R 1 7 2 Barrier 80 WF + Penguard ﬁ;%ﬁlﬁ ¥
‘ Express MIO WFX2 + Hardtop -
Name of Sample WE ELos /
Brand
o 202002002 s L Entrustment
Emmﬁ%?é&épany Jotun Coatings (Zhangjiagang) Co., Ltd.
Niﬁﬁiﬁdﬁiiﬁre Jotun Coatings (Zhangjiagang) Co., Ltd.
FFEH = R .
Date of Sample Received February 17, 2020 Amour?tnof Sample 6 pieces
AR NS ite panel.
EE S TP Whi 1
Description of Sample
\
RIS REME S| IS0 12944-6:2018 Paints and varnishes-corrosion protection of \
0 steel structures by protective paint systems Part 6:Laboratory %
Standards and Methods performance test methods (Table 1,C5-hi -
Frie 0 Y
W P—— \ T
B fortlag ~~==february 24,2020 to May 06, ZOZOA‘.&E’\ A

 The'tes{ed itens”a
this Eo‘;;‘t in detarﬁt 8

fﬁgﬁﬁﬁli@ j El; ‘ﬁ' ‘ij;”;, AA% 4. 2 ’
Test Conclusion == - e i SR Rk

\ BoEtme | %% H #8:May 11,2020 I
\‘ *';;’;.?;q JME Date of Report e
T ﬂﬁij};\\MQ Nanhai Road, Yangtze River International
Z¥E s (i@ R T AL Add. Chemical Industry Park, Zhangjiagang, Jiangsu
Entrutment cpmp:iany ﬁﬂi’,ﬁ HiE
communication data -
Post Code / Tel 0512-88839424
The testing report has two versions. One in Chinese, the other in
English. The Chinese one is in priority.
Substrate: sandblasted steel panel.
The results of “neutral slat spray test” were based on the same
grade of two in three test panels.
H/iE The following information were provided by the entrustment
Remarks company:
Coating system: Barrier 80 WF: 50 pm + Penguard Express MIO WF:
90 umX2 + Hardtop WF: 50 pm
Spray and condition: cured at room temperature (3~4) h for each
layer, then baked at 50°C for 20 h, cured at room temperature for
7 d after final spray, and then baked at 50°C for 2 d.
v W% gl
Approved by ok LA Verified by EEEH Prepared by W
BT % ? A BT B :% %
Sign Sign Sign
A% : BTN HR% HAE BR%: il =

Duty: Authorized Approver Duty: Office Duty: Test Room
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry
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WERS: W202002002
Report Number

TEST REPORT 3£ 6 71, % 2 71 (Total 6Page No.2)
R iR B LS
Resut Summary
FE | RRWAAH | B | HAER wigR | BIUUE | g
Number Item Unit | Technical Requirement Result nge o Remark
udgement
Minimum pull-off
value of 2.5 for
each
measurement.0%
Adhesion adhesive failure 14 _
(Pull-off | MPa between steel/ |(10.14~20.21),80%| Qualified
test) metalized steel C,20%D/Y
respectively and the
first coat(unless
pull-off values are
at least 5).
‘ %C,20%
Adhesion 14.54,80 YoC 0%D
I | (Pull-off 10.87,40%C,20%C/ y /
test) I# | MPa / D,40%D/Y
12.26,60%C,40%D
Y
14.67,50%C,50%D
Y
24 MPa / 10.14.80%C,20%C/ /
D
18.87,100%C
16.11,100%C
0 0,
34 MPa / 1 l.73,lOé>A/B,9O %ol /
20.21,100%C
Blistering| Rating 0(S0) 0(S0) Qualified
1# . /
Blisterin Rating / 0(S0)
24 . /
Blistering Rating / 0(S0)
3# .
. =" . | Rat / 0(SO /
Neutral |Blistering ating (50)
salt spray . : : i lified /
2 test (1 440 Rusting | Rating Ri0 Ri0 Qualifie
h) 1# . .
Rusting Rating / Ri0 /
2# . . /
Rusting Rating / Ri0
3# . . /
Rusting Rating / Ri0
Cracking | Rating 0(S0) 0(S0) Qualified

Tvie il

—tv

1 1=
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

WEHS: W202002002
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ﬁ gﬁ ﬁ ] Report Number
TEST REPORT 3t 6 71, % 3 Ti(Total 6Page No.3)
IR H LA
Resut Summary
Mz 2
Fe | RRWBLHR | Bf | HAEX fade st BOE |,
Number Item Unit | Technical Requirement Result nge e Remark
udgement
1# .
Cracking Rating / 0(S0) /
2# :
Cracking Rating / 0(S0) /
3# .

Cracking Rating / 0(S0) /
Flaking | Rating 0(S0) 0(S0) Qualified
1# | Ratin / 0(S0) /

Flaking g
2# | Ratin / 0(S0) /
Flaking g
3# ;
Flaking Rating / 0(S0) #
Caf;ﬁiségn mm =<1.5 1.5 Qualified
1#
Corrosion| mm / 1.5 f
at scribe
2#
Corrosion| mm / 21 /
at scribe
3#
Corrosion| mm / 1.5 /
at scribe
Minimum pull-off
value of 2.5 for
each
measurement.0%
Adhesion adhesive failure 10
(Pull-off | MPa between steel/ | (5.67~14.34),30% | Qualified
test) metalized steel A/B,70%C
respectively and the
first coat(unless
pull-off values are
at least 5).
1#
: 5.67,100%A/B
Aoission! MPpa / 8.22,100%C /
test) 14.33,100%C

v | by e ——i

ATt * W
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ﬁ gﬁ ?ﬁ % Report Number
TEST REPORT 6 W, % 4 W (Total 6Page No. 4)
IR EICE
Resut Summary
FE | RRWALH | 24 | HAER Krle st 3 SoE | & =
Number Item Unit | Technical Requirement Result Judgement Remark
14.34,10%A/B,90%)|
2# C
Adhesion 9.07,40%A/B,60%
(Pull-off| MPa / C /
test) 8.88,20%A/B.80%
C
34 3.15,100%A/B
ol 4.09,90%A/B,10%
Adhesion /
Pull-off MPa / @
(Pull-o 11.57,30%A/B,70%
test) C °l
Under blank
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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry
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ﬁ gﬁ *E %:‘ Report Number

TEST REPORT 3t 6 W, % 6 T (Total 6Page No.6)
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1. MELFHHRBANIREEHERLTLH.
2. METLHRE Fk. HEEZLH.
3. MEWRBTR
4, FHLHIRT S IR & A LA RS
5. EFHR IR AU KA AR .
6 FHL B HRPLRE A HOHE RAE B H R LA T
7. REPREG SO RE SRR E I B AFLAE.
8. MK S ORI E AESMFATEEN.
9, ExHREFHFW, ETMEREZBR+AHARAEYARL.

A B8 TR R

bk AT EMREE 345 5 (2 S {3 021-52817274

ISBSmES: 200062 L F{H#: cpqi@chinacpgi.com

Hiif: 021-52802555 021-52810552 [ hik: www.chinacpgi.com
Statement

1. The report is invalid without our agency’s inspection test special seal or official seal.

2. The report is invalid without the signature of Prepare, Verify and Approve.

3. The report is invalid if altered.

4. Our agency is not responsible for the authenticity of duplicate report.

5. The report is only responsible for the samples offered by the entrustment company.

6. The entrustment company should provide the relative information of the samples and be
responsible for the authenticity of the information.

7. The conclusions of test items are judged by the provided technical requirements in the report.
8. The inspection test item with ¢ is not in the scope of our accredited testing in the report.

9. If there is any objection in the report, please raise to our agency within 15 days from receiving it.

Data of Our Agency
Add: 345 East of Yunling Road Shanghai (Building 2) Post Code: 200062
Tel: 021-52802555 021-52810552 Fax: 021-52817274

E-mail: cpgi@chinacpgi.com Web Add: www.chinacpgi.com




